Job Number T{E4R5%: 1903F006 Date: 29-04-19
Sample Description 53t Eco-Park Oxo-biodegradable paper cup Page 1 of 4

Eco-Park S&{LAn] AR

Sample Source & HAIR: Eco-Park Holdings Limited

L, 11/F, Block 4, Golden Dragon Industrial Centre,
182-190 Tai Lin Pai Road, Kwai Chung, Hong Kong

Sampling Done by f#ilZ & &: The above company it/ ]

Receipt Date & fhUWCEN H H#E: 29-04-19

Test Performing Date s HHH:27-03-19 to 29-04-19

Nature of Test SHERFHR: Accelerated Weathering and Tensile Test

IR A A B EE R AL fe M

Test Results JHIER4SE:

I.

I1.

I11.

Sample Description

Bt

A piece of sample was submitted by the client and sample information supplied by the client
is shown as follows:

BN T — ks AR AR B T

Sample ID Sample Description
B bRt Bl
) Eco-Park Oxo-biodegradable paper cup
Eco-Park & {LAYnl [ ERATIE
Objective

To evaluate the degradation performance of the submitted sample.

(BN ZNOpAS o e

Methods
AT
ASTM D5208-09 & ASTM D3826-98(Reapproved 08)
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Job Number T {E4R5%: 1903F006 Date: 29-04-19

Sample Description 15k Eco-Park Oxo-biodegradable paper cup Page 2 of 4
Eco-Park & LAY RIFEARAFR

Sample Source 1 HAIE: Eco-Park Holdings Limited

L, 11/F, Block 4, Golden Dragon Industrial Centre,
182-190 Tai Lin Pai Road, Kwai Chung, Hong Kong

Sampling Done by #ilZ&&: The above company _F#{i/\F]

Receipt Date 2 SHUCEH Hi: 29-04-19

Test Performing Date JlzRT H#H:27-03-19 to 29-04-19

Nature of Test SHEBRFE: Accelerated Weathering and Tensile Test

IR A A A B R AL (e

Test Results JlER&E R :
IV. Equipment and Conditions

e

1. UV-Degradation Test ¢[zfz I,
Equipment: Q-Lab QUV Accelerated Weathering Tester,
(EE Q-Lab QUV &S MR EAbatbats,
Light source: UVA-340
FEIR: UVA-340
Exposure duration: 14 days
RO AR 14 X
Weathering Cycle: Continuous UV with uninsulated black panel temperature
B A controlled at 50°C (Requested by the client)

FEETHVRINE, SREEHIRS0C (RIBE ARVEDK)

2. Tensile Test #7818,

Equipment: LLOYD LR 10K plus (no extensometer)
& LLOYD LR 10K plus (F&%5 | ffa1)
Grip separation: 50mm

A EL A RERE: 502K
Crosshead speed:  Smm/min

BRI S5y HS A
Grips used: Serrated grips
P EEAY: bl

V. Specimen preparation

BTk
Equipment: JDC sample cutter
e JIDC bl &

Specimen dimension:  130mm x 25.4mm x 0.032mm
%EBET% 1302 2K -x 254K x-0.03225K
0N0OK
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Job Number T {E4R5%: 1903F 006 Date: 29-04-19

Sample Description #5541 Eco-Park Oxo-biodegradable paper cup Page 3 of 4
Eco-Park & (LAY m FEARARFR

Sample Source A E: Eco-Park Holdings Limited

L, 11/F, Block 4, Golden Dragon Industrial Centre,
182-190 Tai Lin Pai Road, Kwai Chung, Hong Kong

Sampling Done by #ilF&&: The above company F#it/\ 5]

Receipt Date 15U B H HH: 29-04-19

Test Performing Date JAIER#T HHA: 27-03-19 to 29-04-19

Nature of Test SRAERFIAK: Accelerated Weathering and Tensile Test

IR (22 v - SR LD L

Test Results JHIER4E R :
V1. Results

pi RS
Day 0
FOX
Trial Percentage Elongation at Break
Bl ErREREDEE (%)
1 70
2 69
3 33
4 53
5 60
Average
i >’
Day 14
FURXR
Trial Percentage Elongation at Break
Bk ErRERE2E (%)
1 50
2 4.9
3 0.0*
4 0.0%*
5 0.0*
Average
i >0

*Test specimens broke before they were taken for tensile test.
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For Fnouiry T B ERE | 27285075/ 27825565

Mziarial Testing Labor a"vy,bf‘-—‘ﬁ-ff‘{, .
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Job Number T {E4R3%: 1903F006 Date : 29-04-19
Sample Description 3 H5ik: Eco-Park Oxo-biodegradable paper cup Page 4 of 4
Eco-Park &/{EAEY) v REARARFR
Sample Source #FH3IR: Eco-Park Holdings Limited
L, 11/F, Block 4, Golden Dragon Industrial Centre,
182-190 Tai Lin Pai Road, Kwai Chung, Hong Kong
Sampling Done by il & &: The above company F#{i/\F]
Receipt Date 12 UCE H HA: 29-04-19
Test Performing Date JHlER31T HEH:27-03-19 to 29-04-19
Nature of Test SREFFRIR: Accelerated Weathering and Tensile Test
IR R A A R S s e e
Test Results JlER45E:

VII. Conclusion

From the result of the UV degradation test by accelerated weathering, Sample 1 conform to

the degradation requirement of ASTM D3826 (degraded to 5% elongation or less at break)

after exposure under UV-A for 14 days.
e RIE A 1 &0 14 BEVINERREZLAVHET  fF& ASTM D3826 12
REEARTR ((FAE EERMRAY 5%) -

Mr. TAM Yui-kei

Laboratory Officer

Food & Materials Technology
BER=ETI(E
Boon AR

Dr. LAM Chi- chung

B.Sc., Ph.D., C.Chem, MRSC
Pnn01pa1 Consultant,
Food & Materials Technology
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-End of Report-
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hae Ayenta. Xowizen, Neng Kang
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Materials Testing Laboratory
Annex of Job No. : 1903F006
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Tested specimen of Sample 1
e 1LHY

Tel: 2788 5076, Fax: 2788 5522

576 2788 5076/ 2788 5505
EMD, 5/F HKPC Building, 78 Tat Chee Avenue, Kowloon, Hong Kong.
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For Enquiry #



